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A~ CS-81655/8165/8175  “tpg% i (- )  MISCELLANEOUS COVERS (1)

IR T SNC A Name of Part 2 o oo F RS % & & # Name of Part S o o
Part No = @ = Part No % o oo
7162111300 7 & —————— RUBBER PLUG - 2 2 2 WARNOOO108-A 44 ——— NAMEPLATE - 11 1
7162112600 = =% ——————- THREAD TAKE-UP LEVER COVER ——----—- 1 1T 1 WARNO00310 g ——— NAMEPLATE -—————-——-—- 11 1
7162119600  &|#F - THREAD GUIDE I 1 1 WA059010 B ——— WASHER - 1 1 1
7162119705 #M|HEF 2 —————— THREAD GUIDE ASM 1 1 1 XB308006 L FELT ——- 11 1
7162119800 7 # # 4= —— GUIDE PLATE - 1 1 1 Y7150-0A # P &2 - GOGGLES 11 1
7162311800 #EF; H —— THREAD GUIDE PLATE 1 1 1 ZMB05004C B 5k ————— SCREW M5-0.8x10 —————- 11 1
7162312000  &|#F - THREAD GUIDE 11 1 ZSA13002 %% ————— SCREW 13/64-32x4.2 —— 1 1 1
7162354800 i E —————- OIL GUARD PLATE 1 1 1 ZSB06006 13 %k ————— SCREW 3/32-56x2.3 — 2 2 2
7165111000 & &7 ——————- FACE PLATE —- 1 1 1 ZSB09009 sk ————— SCREW 9/64-40x6.5 — 1 1 1
7165119700 & - THREAD GUIDE 11 1 ZSB09017 b3 5% ————— SCREW 9/64-40x8 ————- 11 1
8165111200 =3¢ ———— BUSHING ————- 11 1 ZSB09023 13 %k ————— SCREW 9/64-40x7 —————- 11 1
8165114800 &+ —————— FACE PLATE —- 1 1 1 ZSB09039 b3 5% ————— SCREW 9/64-40x6 ————- 11 1
8165141200 E+H ———— RING — 1 1 1 ZSB11017 i3 %k ————— SCREW 11/64-40x12 —— 1 1 1
8165T-001 gy NAMEPLATE --- 11 1 ZSB11029 b3 5% ————— SCREW 11/64-40x7 -————- 11 1
8165T-003 8N NAMEPLATE --- I 1 1 ZSBI1057 bRk ————— SCREW 11/64-40x26 —— 1 1 1
8175T-001 g - NAMEPLATE -—- 1 1 1 ZSBIll5l1 i3 %k ————— SCREW 11/64-40x26 —— 2 2 2
A1013-1A e RUBBER PLUG 11 1 ZSC09008 b3 5% ————— SCREW 9/64-40x5 —————- 2 2 2
A1019-0A gt RIVET - 2 2 2 7SC09009 i3 %k ————— SCREW 9/64-40x6.5 — 1 1 1
C1041-0A R phEE A X STOPPER ————- 11T 1 ZSC09021 b3 5% ————— SCREW 9/64-40x13 ————- 2 2 2
EJ1017-0A By SPARSER ————- 11 1 ZSC11002 i3 %k ————— SCREW 11/64-40x8.5 -— 1 1 1
EJ4082-0A b SLIDE PLATE 11 1

EJ4086-2A [P SE COVER - 11 1

EJ6049-0A o PIN — 11 1

SEN1150300 # & ————— RUBBER PLUG - 11 1
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B~ CS-8165S/8165/817H *hgE 2 (z ) MISCELLANEOUS COVERS (2)

F LA FE LR Name of Part - % 3L
Part No = = =) Remarks
6220118100 W E —— — RUBBER PLUG ——————————— 2 2 2
7162101301 wE - RUBBER PLUG 1 1 1
7162111100 KE — - SIDE COVER 1 1 1
7162111101 P # Y - OIL STOPPER PLATE 1 1 1
7162111200 ¥E —— - ARM SIDE COVER 1 1 1
7162111201 PP - OIL STOPPER PLATE 1 1 1
7162354500 MoE AR SPRING FLANGE 1 1 1
7165351901 P — - COVER —- 1 1 1
7165351902 £ - - OIL STOPPER PLATE 1 1 1
7165351903 P E ———— OIL STOPPER BUSHING 1 1 1
A1013-0A o E RUBBER PLUG 1 1 1
A1013-1A b E RUBBER PLUG 3 3 3
A1077-0A o E RUBBER PLUG 2 2 2
C1051-0A Egen THREAD GUIDE 2 2 2
EJ4175-0A e ? A¥EFEr ——- SPRING FLANGE 1 1 1
EJ4365-2A H % BRACKET 1 1 1
J1077-0A o E RUBBER PLUG 1 1 1
ZMB06002 b3 % SCREW M6-1. 0x10 1 1 1
ZSB11029 L SCREW 11/64-40x7 14 14 14
ZSJ09002 L SCREW 9/64-40x6 6 6 6
ZSL15001 Bty NUT 15/64-28 2 2 2
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C~CS-8165S/8165/8175  * #hi#  MAIN SHAFT COMPONENTS

5 ® % ¢4 Name of Part 2 o w FEERA FELf Name of Part L 1 oo
Part No s o o Part No % o @
51503543T0 PE BUSHING ———- 1 1 1 XB116003 N FELT —— 1 1
6120354200 Bad - PIN - 11 1 ZSAL1007 bR 5% —————— SCREW 11/64-40x8 —————- 2 2
6120359400 Td gl ————— PLUNGER ———- 1 1 1 ZSA15006 13 %% —————— SCREW 15/64-28x16 ————- 1 1
6120359500 Y SPRING ————- 1 1 1 ZSAI5021 bR 5% —————— SCREW 15/64-28x4.5 ——- 1 1
6220354000 HE CONNECTING SCREW 3 3 3 ZSA15044 bRk —————— SCREW 15/64-28x13 ————- 1 1
7162120301 + #hx ¢ -——— MAIN SHAFT BUSHING 1 1 1 ZSA16010 13 %% —————— SCREW 1/4-40x4.5 ————- 1 1
7162120306 +ghE g e — MAIN SHAFT BUSHING ASM ——————————- 11 1 ZSA16025 b 5% ————— SCREW 1/4-40x6 ———————- 1 1
7162122300 i HAND WHEEL - 1 1 1 ZSB08010 b3 %% —————— SCREW 1/8-44x4.6 ————- 1 1
7162130800 #% 3 L # # —— BELT PULLEY I 1T 0 ZSB15004 bR 5% —————— SCREW 15/64-28x10.5 ——- 1 1
7162130900 # 3] L # #% —— BELT PULLEY 1 1 0 ZSB15006 13 %% —————— SCREW 15/64-28x8.5 ———- 2 1
7162130902 # 3] L # #% —— BELT PULLEY 0 0 I ZSB15025 13 %% —————— SCREW 15/64-28x12 ———- 2 2
7162131000 #% 3 L # # —— BELT PULLEY 1 1 0 ZSBI5038 bR 5% —————— SCREW 15/64-28x11.5 ——- 1 1
7162358000 s s — OIL PUMP SHAFT 1 1 1 ZSB18002 13 %% —————— SCREW 9/32-28x13 ————- 1 1
7162359300 58 ¥ 49 % ———— PLUNGER THRUST PLATE ———---—-— 11 1 ZSBI8009 bR 5% —————— SCREW 9/32-28x9.8 ————- 1 1
7165120101 dph MAIN SHAFT - 1 1
7165120300 3E WASHER ————- 11 1
7165120801 R COUNTERWEIGHT 11 1
B1321-0A % ¥ % ———— SPRING FLANGE 3 3 3
BB6202ZZ-A L BALL BEARING 11 1
BB6202ZZNR-A  $hik ———————= BALL BEARING 11 1
BB6204ZZNR L BALL BEARING 11 1
EJ1103-0A 2E - BUSHING ———- 11 1
EJ1320-0A # 3] L # #% —— BELT PULLEY 0 0 1
EJ1322-0B # 314+ #% —— BELT PULLEY 0 0 1
OPP00350 A%k 0-RING ————- 11 1
OPP00600 A%k - 0-RING ——-—- 11 1



D.CS—816355 AN 1 THREAD TAKE—-UP LEVER COMPONENTS
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D ~ CS-8165S/8165/8175

x 7f:r_1§&§ ’f#

THREAD TAKE-UP LEVER COMPONENTS

FE 5L BB LA Name of Part 2 . . % 3L
Part No = = =) Remarks
6220354000 WP R ——————— OIL PIPE JOINT ———————- 1 1 1
7162190101 R el — THREAD TAKE-UP LEVER 0 1 0
7162190104 T THREAD TAKE-UP LEVER COM. 0 1 0
71621901S0 R il - THREAD TAKE-UP LEVER 1 0 0
7162190154 T THREAD TAKE-UP LEVER COM. 1 0 0
7162190800Q T H THREAD TAKE-UP SLIDE BROCK 1 1 1
7162190804 TR THREAD TAKE-UP SLIDE BROCK COM, -————————— 1 1 0
7162190900 HE — — PUSHER - 1 1 1
7162352800 HE —— —— SPRING - 1 1 1
7165110701Q g Esh — NEEDLE BAR CRANK SHAFT 1 1 1
7165121000 g EE NEEDLE BAR CRANK ROD 1 1 1
7165192100Q TS THREAD TAKE - UP LEVER PIN 1 1 1
7172190800Q B THREAD TAKE-UP SLIDE BROCK 1 1 1
7175190101 S el — THREAD TAKE-UP LEVER 0 0 1
7175190104 T THREAD TAKE-UP LEVER COM. 0 0 1
D1082-0A -5 0 B NEEDLE BAR SLIDE BLOCK 0 0 1
EP4289-0A (R PUSHER - 2 2 2
XA300026 WA OIL WICK 1 1 1
XA300042 WA OIL WICK 1 1 1
XA300065 WA OIL WICK 1 1 1
ZSB11016 5% SCREW 11/64-40x6. 5 1 1 1
3 3 3

ZSB15025
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b 5k
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NEEDLE BAR COMPONENTS
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E ~ CS-8160S/8165/8175

S

NEEDLE BAR COMPONENTS

IR T SN Name of Part 2 o w FEERA FELf Name of Part L 1 oo
Part No = @ = Part No % o oo
7165140100  &# (=) ——— NEEDLE BAR RIGHT 1 1 1 XA300030 oA OIL WICK 11 1
7165140105 & ()& —— NEEDLE BAR RIGHT ASM. 1 1T 1 YAOI5057 I PIN ———- 2 2 2
7165140300 4##(z) ——— NEEDLE BAR LEFT 1 1 1 YA015067 o PIN ——- 11 1
7165140305 ##(z)e —— NEEDLE BAR LEFT ASM. ————--——- 1 1T 1 YAO20177 2 PIN ——- 2 2 2
7165140700 ¥IF WASHER - 2 2 2 IMB03025 bR 5% —————— SCREW M3-0.5x6 —————-——- 2 2 2
D1074-0D Py NEEDLE BAR CONNECTION -------——- 1 1 1 ZSA08002 13 %% —————— SCREW 1/8-40x4 ———————- 2 2 2
DI0S6-0A  4&fhds BAff: - PATE — I 1 1 75A20005 4% —-—— SCREW 5/16-28x6 —————- 2 2 2
DI660-0B  dts B ——— CLUTCH - I 1 1 7SA20006 3 ———— SCREW 5/16-56x3.3 ~——— 11
DIGBL-0A M FH RELEASE PIN COVER I 1 1 ZSB06002 474 —————— SCREW 3/32-56x2.5 ———- 2 2 2
DI662-1A &t & E7F A4 —— RELEASE PIN I 1 1 ZSBOBO0S  #%5 —————— SCREW 5/16-28x10 —————- 2 2 2
DI6G3-0A  SBF —————e SPRING - I 1 1 7SB08034 w5 ———— SCREW 1/8-40x5.7 ———— 2 2 2
DI664-0A ¥ & —————— SPRING HOLDER I 1 1 7SB08044 474 —————— SCREW 1/8-40x6 —————— 2 2 2
DI665-04  EAHEE CLUTCH - 2 2 2
DI666-0A  #ps BiFf CLUTCH LEVER 2 2 2
DI66T-0A  SBF —————v SPRING - 2 2 2
DI668-0B  #t& EHE (%) CLUTCH STOPPER (LEFT) - 111
DI669-0B  #t& %% (+) CLUTCH STOPPER (RIGHT) ——————— 11 1
DI6T0-0A  $BF ———v SPRING - 2 2 2
INDPx5-11 4+ ———emmmememm NEEDLE DPx5-11 2 0 0
INDPX5-14 4+ ———mmmee NEEDLE DPx5-14 2 2 0
INDPx5-18 4+ ————mmemm NEEDLE DPx5-16 0 0 2
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F.CS—8165S sttEERE  NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS
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F ~CS-81655/8165/8175  &-+:#&#ict#4  NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

FEEBOFE LR Name of Part 2 1. . FEELE F L4 Name of Part o o
Part No = o = Part No o
7162271100 i %fs ————— CONNECTING ROD 1 1 1 ZSA15016 b3 5% ————— SCREW 15/64-28xT ————— 1 1
7165140500 7 #f OIL GUARD 1 1 1 ZSA15020 ¥ 5% —————— SCREW 15/64-28x11 ————— 1 1
7165140600-B % ¢ -———————— BUSHING 2 2 2 ZSB08022 #7 5% —————— SCREW 1/8-40x4.8 ———— 1 1
7165270200  Hds AR ————— NEEDLE BAR VIBRATING SHAFT -——— 1 1 1 ZSB08090 ¥l 5% —————— SCREW 1/8-40x3.5 ———- 2 2
7165270300  #icd- AFphx ¥ ——— NEEDLE BAR VIBRATING SHAFT BUSHING 1 1 1 ZSB09018 ¥l 5% —————— SCREW 9/64-40x6.5 ———- 1 1
7165271000 i fs —-———— CONNECTING ROD 1 1 1 ZSB09025 b3 5% —=——— SCREW 9/64-40x5 ————— 2 2
7165271501 =% ———— THRUST COLLAR 1 1 1 ZSB16004 ¥ 5% ————— SCREW 1/4-24x16 ————- 1 1
C1081-0A 5 FFHF - SPACER - 2 2 2 7SC05003 % 5% ———— SCREW No. 2-56UNx4.8 -— 4 4
CI337-04 414 - HINGE SCREW 1 1 1 7ZSHI6005 %5 —————— SCREVW 1/4-40x4.5 ———— 2 2
C1341-0A f#do BFphx ¥ ——— NEEDLE BAR VIBRATING SHAFT BUSHING 1 1 1 ZSL20002 By NUT 5/16-24 —————- 1 1
D1083-0B A i NEEDLE BAR ROTARY STOPPER —--——-- 2 2 2
D1084-0A G T A NEEDLE BAR STOPPER ——--———-— 2 2 2
D1085-0A WY SPRING - 2 2 2
D1092-0A e F 24 -— SLIDE BLOCK GUIDE PLATE ——————- 1 1 1
D1375-0A MY A SPRING LID 1 1 1
DI1375-1B WY F R - SPRING LID 11 1
EJ4171-0A AL FY FELT HOLDER 1 1 1
WB031001 Y B SPRING LOCK WASHERS ————— 1 1 1
XB106002 A e FELT ——- 1 1 1
XB315001 e FELT -——- 1 1 1
XP300070 e B OIL PIPE 1 1 1
Y1090-4B e NEEDLE BAR GUIDE BRACKET -—----- 1 1 1
Y1093-5A > w4 e e SLIDE BLOCK GUIDE BRACKET —————- 1 1 1
YB040025 B PIN —— 1 1 1



G.CS—8165S #etkE NEEDLE BAR FLIP—UP MECHANISM COMPONENTS
CS—8165
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|
:—|—Y1313—4A
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||
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G~ CS-8160S/8165/8175

#4484 NEEDLE BAR FLIP-UP MECHANISM COMPONENTS

R EHE OFER LA Name of Part 2 o w FEERA FEf Name of Part L 1 oo
Part No s o o Part No % o @
7165500100 4 ———— SLIDE SHAFT 11 1 ZSA09005 13 %k —————— SCREW 9/64-40x3.5 ——- 5 o D
7165500200  ®¥ F = & --—— SPRING HOOK 11 1 ZSB09025 bR 5% —————— SCREW 9/64-40x5 ——————- 2 2 2
D1175-0A = +i# % &4 2 FLIP-UP HOLDER PLATE ASM. ———————- 1 1 1 ZSB09043 13 %% —————— SCREW 9/64-40x4 ————— 11 1
D1175-1A = +#% &% - FLIP-UP HOLDER PLATE - 1 1 1 ZSB11012 bR 5% —————— SCREW 11/64-40x8 —————- 2 2 2
D1175-2A 2 PIN ———- 1 1 1 ZSB12014 bR 5% —————— SCREW 3/16-32x8 —————- 2 2 2
D1313-1A =+ #4414 - FLIP-UP CONTROL PLATE -———————— 1 1 1 ZSB12016 13 %% —————— SCREW 3/16-32x10 —————- 2 2 2
D1313-2A HlFE#me —— PIN —- 1 1 1 ZSB12038 bh 5% ————— SCREW 3/16-32x14 ————- 11 1
D1314-0A WY SPRING - 1 1 1 ZSG11048 b1 %k —————— HINGE SCREW -————————- 11 1
D1316-0A BE SPRING - 1 1 1 ZSG11049 b3 5% —————— HINGE SCREW ---—--———— 2 2 2
D1680-0A =+ iEght BF - LEVER SHAFT ARM 11 1 ZSK12015 i3 %% —————— HINGE SCREW -—————————- 11 1
D1683-0A By SPRING - 2 2 2 ZSK12016 13 %k —————— HINGE SCREW -———————- 11 1
D1684-0A LR COLLAR - 3 3 3
D1688-0A WY SPRING - 2 2 2
0BS00160 WK - STEEL BALL 11 1
WARNO0O109 &4 ——————— NAMEPLATE 1 1
Y1313-4A = vl 2 FLIP-UP CONTROL PLATE ASM. ——--———- 11 1
Y1313-TA 2 PIN ———- 11 1
Y1315-4A s PUSH LEVER 11 1
Y1317-4A P L ph ——— STOP LEVER SHAFT 11 1
Y1319-4A T PUSH LEVER BRACKET ASM. -—————————- 11 1
Y1319-5A HETpF —— PUSH LEVER BRACKET 11 1
Y1319-6A oo PIN —- 11 1
Y1321-4B o PUSH LEVER PLATE 11 1
Y1685-4A o 4% L ¥4 - SLIDE SHAFT SUPPORTER ---———---———- 11 1
Y1687-4A g SLIDE SHAFT SUPPORTER BRACKET -—— 1 1 1
Y3505-4A = v dl & FLIP-UP CONTROL PLATE ASM. --—-———- 11 1
YD030018 o PIN ——- 11 1

15
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Hgg—g}ggS R S8 PRESSURE BAR & KNEE LIFTER COMPONENTS
CS—8175

ZSF32005

ZSN32001

7162150400(8165/8175) EJ4434— DA

7162150450(81655)
)7
7SA15021 7162340200 -
7165150700
Y1180—0A [a@.
7162150500 3
7SB15038——& | 6120150800 7162343000

EP1189—0B 7162344008

OPP0O1201

ZSA15020 7162353600

7162150201 Z5G12059
2162970111 e 7162344100
| XB318002
OPP0095150
EP1179—-0A

ZSB09023



H~ CS-81655/8165/8175

PLI7 N %g,}#

PRESSURE BAR & KNEE LIFTER COMPONENTS

yIRER R ELH Name of Part 2 . o =
Part No = = =) Remarks
6120150800 oo HAND LIFTER LEVER —————— 1 1 1
7162150201 REE BUSHING 1 1 1
7162150400 HE —— SPRING - 0 1 1
71621504S0 HE —— SPRING - 1 0 0
7162150500 PEEE PRESSER BAR GUIDE BRACKET 1 1 1
7162154800 Y AR SPRING GUIDE 1 1 1
7162270111 ¥ —— SPRING - 1 1 1
7162340101 o AR PRESSER BAR LIFTING LINK 1 1 1
7162340200 HE —— SPRING - 1 1 1
7162340400 PHEEIE SIDE CONNECTING BAR 1 1 1
7162343000 SR - LIFTING LEVER CONNECTING ROD 1 1 1
7162344008 E}_‘f’ﬁ/ﬁ?‘@_ —————————— THREAD RELEASING PLATE 1 1 1
7162344100 @‘f’fﬁ/ﬁ‘ﬁ ——————————— THREAD RELEASING PLATE 1 1 1
7162353600 Wy —— SPRING - 1 1 1
7165150700 PHERoE HAND LIFTER CAM 1 1 1
EJ4434-2A HE 4 SPRING SUSPENSION 1 1 1
EP1179-0A S OIL GUARD 1 1 1
EP1182-0B 74 ALE OIL GUARD 1 1 1
0PP0095150 0257 - 0-RING —= 1 1 1
0PP01201 O#pB ——————- O-RING — 1 1 1
XB318002 el fﬁ - FELT —— 1 1 1
Y1180-0A ECN = PRESSER BAR 1 1 1
ZSA15020 LA SCREW 15/64-28x11 1 1 1
ZSA15021 A SCREW 15/64-28x4. 5 1 1 1
ZSB09023 A SCREW 9/64-28x9 1 1 1
ZSB15038 LA SCREW 15/64-28x11.5 1 1 1
ZSF32005 L SCREW — 1 1 1
Z2SG12059 B 5% HINGE SCREW 3 3 3
ZSG15062 B 5% HINGE SCREW 3 3 3
ZSN32001 LV NUT —— 1 1 1
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18

|.CS—8165S k& B SRR FEED ADJUSTMENT MECHANISM COMPONENTS
CS—8165

CS—817/5
ZSB15006
X 175812011
OPP00680 g
EJ1163—0A ©
ZSB150164% -
(g WG000010
E4047—0A—/@< © 7162161800 E11160—0A
7SB15037——4 : & 75811015
ZSB15006
7162161100(8165) /1621652Q0
7172161100(8175) — EJ4115—0A
J1077-0A——O S (
7162165100 7162168400 :
S ~.
7162168700 "B —OP00100A < é—zssﬂozes
ZSB11029 g ’ S——E1158-0A

E1170—0A :\VEHH_ZA
) E1173—-2A
E1174—2AM~

N~

~

ZMH05002

\%(31174—OA
7165164005(8165S/8165) ZSB12017
7172164005(8175)

7165164100(8165S/8165)
7172164100(8175)

WAO059005
Z5SB11029



[~ CS-8160S/8165/8175

HP A

FEED ADJUSTMENT MECHANISM COMPONENTS

R EHE OFER LA Name of Part 2 o w FEERA FEf Name of Part L 1 oo
Part No s o o Part No % o @
7162161100 =3 A4 —— FEED REGULATOR 1 1 0 OP00100A A% —— O-RINGS —~—--— 11 1
7162161800  &|ddh —————- LEVER SHAFT 1 1T 1 OPP00680 A% —— O-RINGS ~—-——- 11 1
7162162100 )i H T kit = REVERSE BLOCK STOPPER --——-—————— 11 1 WA059005 T % B ———— WASHER 11 1
7162165100  sdhdz4s ———— CONNECTING ROD 1 1T 1 WG000010 2HE WASHER - 11 1
7162165200  EF v SPRING - 11T 1 ZMHO5002 bR 5% —————— SCREW M5-0.8x6 ——————— 2 2 2
7162167000  #]:¥ ¥ ¥ —— REVERSE BLOCK 1 1 1 ZMJ05001 13 %% —————— SCREW M5-0. 8x14 ———— 11 1
7162167200 B ———— SQUARE BLOCK 2 2 2 ZSB11015 bh 5% ————— SCREW 11/64-40x8.5 —— 1 1 1
7162167300 ¥ H T -—— GUIDE PLATE 2 2 2 7SB11028 b1 %k —————— SCREW 11/64-40x10 ———- 11 1
7162168400 i Bdh —————— ECCENTRIC SHAFT 1 1 1 ZSB11029 bR 5% —————— SCREW 11/64-40x7 —————- 5 5 9
7162168700 i 7 =44 ¢ 1% REVERSE BLOCK LINK 1 1 1 ZSB12011 13 %% —————— SCREW 3/16-28x10 —————- 11 1
7165164005 % R e ————- DIAL ASM. 0 I 1 ZSB12017 13 %% —————— SCREW 3/16-28x15 —————- 11 1
7165164100 B A4 ——— DIAL PLATE 0 1 1 ZSB15006 5% —————— SCREW 15/64-28x8.5 —— 2 2 2
7172161100 #5433 &% —— FEED REGULATOR 0 0 I ZSBI5016 b3 %% —————— SCREW 15/64-28x13.5 —— 1 1 1
7172164005 % AR & & —— DIAL ASM. I 0 0 ZSBI5037 bR sk —————— SCREW 15/64-28x11.5 — 1 1 1
7172164100 B ARApF —— DIAL PLATE 0 0
C1174-0A B WASHER - 11 1
E1158-0A - PIN ———- 11 1
E1170-0A A FEED REGULATING SCREW ----=-—————- 11 1
E1171-2A BE SPRING - 11 1
E1172-2B YR DIAL —- 11 1
E1173-2A P lvpp ——- STOPPER PIN RELEASING LEVER --———- 11 1
E1174-2A B igEY SPRING 11 1
E4047-0A 7 i 5 4 - PIN ——- 11 1
EJ1160-0A FEHEE LEVER —- 11 1
EJ1163-0A Fad 5 - REVERSE FEED CRANK 11 1
EJ4115-0A W BRACKET 11 1
J1077-0A W E RUBBER PLUG 11 1

19



J.CS—8165S NERERE LOWER FEED MECHANISM COMPONENTS
CS—8165
CS—8175

C1337—0AW

ZSB16004
7162160800

ZSJOBOOZ‘? ZSL16010

(SEE APPENDIX)%
| XB111006
| £J4051—0A
ZSB08031 i -
ﬁ ! 7SB11029 -
XB312002 S 7 E4044-0a

7162163800 XB111006 @

EJ4050—-1A

WA069003
7SD15002—— @y,

zsmwozj ’
SN
ZSB08013 “@y—_75B12015

-

ZSA15020

EJ4040—-0A ZSB15016

~N

20



J ~ CS-81655/8165/8175

g

LOWER FEED MECHANISM COMPONENTS

FE 5L BB LA Name of Part 2 . . % 3L
Part No = = =) Remarks
7162160800 ¥dod FEED ROCKER SHAFT CRANK 1 1 1
7162163800 FRLE S o) FEED BAR FORKED CONNECTION 1 1 1
7162170000 FiE R FEED CONNECTION CRANK 1 1 1
C1337-0A IR HINGE SCREW 1 1 1
E4041-0A FHEphE (1) BUSHING (REAR) 1 1 1
E4044-0A T Ik THRUST COLLAR 2 2 2
EJ4040-0A -9 dh FEED ROCKER SHAFT 1 1 1
EJ4041-0A rEMEE(Z) BUSHING (FRONT) 1 1 1
EJ4045-0A FERSEE FEED BAR ROD 1 1 1
EJ4050-1A FERLE S FEED BAR 1 1 1
EJ4051-0A S ] FEED BAR SHAFT 1 1 1
WA069003 T 3 B WASHER - 1 1 1
XB111006 Pl *fﬁ: FELT —— 1 1 1
XB312002 Pl *fﬁ: FELT —— 1 1 1
ZSA15020 L SCREW 15/64-28x11 2 2 2
ZSA16010 L SCREW 1/4-40x4.5 4 4 4
ZSB08013 5% SCREW 1/8-40x12 1 1 1
ZSB08031 A SCREW 1/8-40x4. 5 1 1 1
ZSB11029 LA SCREW 11/64-40x7 1 1 1
ZSB12015 A SCREW 3/16-28x12 2 2 2
ZSB15016 5% SCREW 15/64-28x13. 5 1 1 1
ZSB16004 13 5% SCREW 1/4-24x16 1 1 1
ZSD15002 LA SCREW 15/64-28x15. 5 1 1 1
ZSJ08002 A SCREW 1/8-40x6. 5 2 2 2
ZSL08002 LR NUT 1/8-40 1 1 1
ZSL16010 B by NUT 1/4-24 1 1 1
ZSL20002 Bty NUT 5/16-24 1 1 1

21



K.CS—38165S e HOOK SADDLE MECHANISM COMPMNENTS

CS—8165 .
CS-8175
(8165S5,/8165)8165185300 ga?

(8175)8175185300

(8165S,/8165)A7006—0A
(8175)C7006—0A

(8165S,/8165)8165185100
(8175)8175185100

XA300010
ZSK12007 C6071—0A—
C6073—0A— %
(81658 8?%‘3%82812:8? 7162187900(8165 /8165S)
WH209007(8165S /8165) ]

7162187000(8165S /8165)
EJ6015—0A(8175)

e WA060009
ZSB16005
\\

ZSB09007

WA049002
(8165S,/8165)7162186800

(8175)EJ6016—0A

WA100022 (81658/816537162186000
BNS243224(8165,/8165s)  (8175)7172186000

RA200130(8165/8165S)
7162180700

XA300010 - | 7162188000(8165S /8165)
C6071—0A— - 7172188000(8175) Z5A16010
C6073—0A—— EJ6O77—-0A WH210004

EJ6013—-0A

(8165S,/8165)7162185900 WGO00005
(8175)7172185900
7162360000
ZSB12005 7162354100

ZSB16011

P

22



K~ CS-8160S/8165/8175

£ B B 1

HOOK SADDLE MECHANISM COMPONENTS

R EHE OFER LA Name of Part 2 o w FEERA FEf Name of Part L 1 oo
Part No s o o Part No % o @
7162180700 A& #H —————- SPIRAL GEAR 2 2 2 RA200130 Fol RING - 0 2 0
7162185900 % 5 (=) ———- HOOK SADDLE (LEFT) 1 1 0 WA049002 T £ ® --——— WASHER - 2 2 2
7162186000 % = (%) ———- HOOK SADDLE (RIGHT) 1 1 0 WA060009 T % -——- WASHER 2 2 2
7162186800 + & —————— OPENER - 2 2 0 WA100021 T % % ———— WASHER ~————————— 11 1
7162187000 2 & & —————— OPENER CRANK 2 2 0 WA100022 T £ % -——— WASHER - I 1 1
7162187900 i 4EFH ——————- RING ——- 11 1 WG000005 2E ——— WASHER -———-———— 2 2 2
7162188000 % ¥ ————— BUSHING 2 2 0 WH209007 L £ ® --——— WASHER ~—————— 0 2 0
7162354100  # %3 A47 5% — OIL ADJUSTING SCREW 2 2 2 WH209008 L & B ——— WASHER ~————— 2 0 2
7162360000  #FtH ————————- NUT ——- 2 2 2 WH210004 T # % ———— WASHER ~—————— 2 2 2
7172185900 % ~(z=) ——— HOOK SADDLE (LEFT) 0 0 I XA300010 A OIL WICK ——————————- 4 4 4
7172186000 % = (%) ————- HOOK SADDLE (RIGHT) 0 0 1 ZSAI5021 b3 %% —————— SCREW 15/64-28x4.5 ——— 4 4 4
7172188000 % F ————— BUSHING 0 0 2 ZSAI6010 bR 5% —————— SCREW 1/4-40x4.5 ————- 6 6 6
8165185100 eeple —————- HOOK ASM. 2 2 0 ZSB09007 13 %k —————— SCREW 9/64-40x7.5 ——- 2 2 2
8165185300 ##& ——— BOBBIN CASE 2 2 0 ZSB12005 bR 5% —————— SCREW 3/16-28x15 —————- 2 2 2
8175185100 #eeple —————- HOOK ASM. 00 2 ZSBI5017 b3 %k —————— SCREW 15/64-28x31.4 — 2 2 2
8175185300 ##& ————— BOBBIN CASE 0 0 2 ZSB16005 bR 5% —————— SCREW 1/4-24x20 ———— 2 2 2
A7006-0A it BOBBIN - 2 2 0 ZSB16011 bR 5% —————— SCREW 1/4-24x25 ————- 2 2 2
BNS243224 B AR - ROLLER BEARING 2 2 0 ZSK12007 i3 %k —————— HINGE SCREW -————————— 2 2 2
C6018-0A 4 &34 % —— OPENER LINK 2 2 0 ZSL12003 Pty - NUT 3/16-32 ——————-——- 2 2 2
C6071-0A ‘?»Zii«k’i # (1 ) = PINCH SLEEVE (UPPER) 2 2 2

C6073-0A 8 7 % ¢ (*) - PINCH SLEEVE (LOWER) 2 2 2

C7006-0A ¥t BOBBIN 0 0 2

EJ6013-0A FE - BUSHING 2 2 2

EJ6015-0A Sl OPENER CRANK 0 0 2

EJ6016-0A 24 OPENER - 0 0 2

EJ6018-0A 2 &9 E —— OPENER LINK 0 0 2

EJ6077-0A 4 & W 5 - OPENER CRANK STUD 2 2 2

23



XA300030——§

XB304001

24

L.CS—8165S L1 LOWER SHAFT MECHANISM COMPONENTS
CS—8165

CS—81/5
7SC09005
BB6004ZZNR )
7SH15009 RB200200 Y WA129001
7162122000(8165S /8165 -
( /8165) _ 7162181000
7172122000(8175) .
7162180900
N\ De—ZSA16025
"
- —7162164705(8165S /8165)
7172122005(8175)
~ 25616029
«_ | ®fle—7zsLie010
S 7162160904
7162167100—8)
l//
7162160900
7SA16006
XB304001 ——2
7162170900 sy

7162180600 ZSB08010



L ~ CS-81650S/8165/8175

T phis i

LOWER SHAFT MECHANISM COMPONENTS

R EHE OFER LA Name of Part 2 o w FEERA FEf Name of Part L 1 oo
Part No s o o Part No % o @
7162122000 T #hdhiEm ——— FEED ECCENTRIC 0 1 1 RB200200 Fol RING - 11 1
7162122100  $hkF ———— BEARING COVER 11T 1 WAL29001 B WASHER - 11 1
7162160900 i 34 ———— LINK — 1 1 1 XA300030 A OIL WICK ———————————- 3 3 3
7162160904  sdhfEfE e —— LINK COM. 1 1 1 XB304001 i - OIL FELT ——+—————— 11 1
7162164700 T ghid fF ————- FEED CONNECTING ROD 1 1 1 ZSAL1016 sk —————— SCREW 11/64-40x10 ————- 2 2 2
7162164705 T #hhm e —— FEED ECCENTRIC ASM. 1 1 1 ZSA16006 13 %% —————— SCREW 1/4-40x8.5 ———- 2 2 2
7162167100 & - PIN ———- 1 1 1 ZSA16020 bh 5% ————— SCREW 1/4-40x5.5 ————- 11 1
7162170900  #= 4 & him — FEED ECCENTRIC CAM 1 1 1 ZSA16025 b1 %k —————— SCREW 1/4-40x6 ——————- 6 6 6
7162180100 ™ $h —————— HOOK DRIVING SHAFT 1 1T 1 ZSB08010 bR 5% —————— SCREW 1/8-44x4.6 ————- 11 1
7162180300 T k% F (%) - BUSHING (FRONT) 11 1 ZSB11022 13 %% —————— SCREW 11/64-40x7 —————- 3 3 3
7162180400 % ¢ -———— BUSHING 11 1 ZSC09005 13 %% —————— SCREW 9/64-40x7.5 —— 3 3 3
7162180500 % ¥ ————— BUSHING 11 1 ZSG16029 b3 5% —————— HINGE SCREW -------———— 2 2 2
7162180504 % F e ———— BUSHING ASM. 1 1 1 ZSH15009 13 %% —————— SCREW 15/64-28x10 ————- 2 2 2
7162180600 A &gy ————- SPIRAL GEAR 2 2 2 ZSL16010 Rty - NUT 1/4-24 - 11 1
7162180900 % ¢ -———— BUSHING 1 1
7162181000  /Ezrdh- KB4 - BEARING HOLDER 11 1
7162357900 %~ ¢ h#w —— OIL PUMP SHAFT 11 1
7172122000 T #hdhiEm FEED ECCENTRIC 10 0
7172122005 ™ #hhimie ——— FEED ECCENTRIC ASM. 11 1
BB6004ZZNR  i#EzRfhK ————= BALL BEARING 11 1
BN323713 B E K ROLLER BEARING 11 1
EJ4237-0A BE SPRING 11 1
EJ4238-0A WY R PLUNGER THRUST PLATE - 11 1
EJ4240-0A Tl PLUNGER 11 1
EJ6076-2A R CONNECTING SCREW 3 3 3
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7162312508

M.CS—8165S KERBR T IR UPPER THREAD TRNSION REGULATOR

CS—8165 MECHANISM COMPONENTS
CS—=8175

7162314000

ZSG09004 ZSL11007—@\

-
7162310504 -

/,/
N P
7162310700 -~
71623104S0(8165S)
G——OPP00350 7162312400 A1021—0A(8165)
. EJ1021—1A(8175)
- 71623109003 CQL
7SB09007 .~ ¢
e o - ~ N XS [71623122000 0 A1034—0A 00 B
4 7162310100 </ T
) 7162314700 N/
7172311600(8165S /8165) v
7175311600(8175)

26

7162314204
71623105S8(8165S) — 7162310800

-2 S
7162310508(8165) — 7162314600 7162310300
7172310508(8175) — 2SADS003 % N
7162314500 75811029— @5
7162311 OOOM\
ZSB09016




M~ CS-8165S/8165/8175

HLEUR 3 i

UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

R EHE OFER LA Name of Part 2 o w FREA FE L4 Name of Part S o o
Part No s o o Part No % o @
7162310100 2 &3 5%+ ——— TENSION STUD 1 1 1 A1021-0A WY TENSION SPRING ———————- 2 0 0
7162310300  #Fty ————————- NUT 1/4-40 1 1T 1 Al025-0A /& 4 45 ——— TENSION REGULATOR DISK 4 4 4
7162310450 &F TENSION SPRING 0 2 0 AlI034-0A A B %4 TENSION REGULATOR PRESSER DISK 2 2 2
7162310504  * s /& 4 4 ——— MOUNTING PLATE COM. 1 1 1 Al036-0A B 58 — TENSION RELEASING SPRING 1 1 1
7162310508  sL& /& + 2 & = THREAD TENSION REGULATOR ASM. ———— 0 1 0 A1042-0A BE TENSION DISK STOPPER -— 2 2 2
71623105S8 L& /& 4 24 & % THREAD TENSION REGULATOR ASM. ——— 1 0 0 E1025-2A & @4 ——— TENSION DISK ————--———- 4 4 4
7162310700  EF F —- TENSION RELEASING PLATE ————--——- 1 1 1 EJI021-1A #&¥ —— TENSION SPRING —-——-—-———- 0 0 2
7162310800  EF - THREAD TAKE-UP SPRING ---—-———————- 1 1 1 OPP00350 A% — O-RING - 11 1
7162310900 EF v THREAD TAKE-UP SPRING -—————--——- 1 1T 1 ZSA08003 bR 5% ————— SCREW 1/8-44x3.6 ——————- 2 2 2
7162311000 sgwiE ¥ 3 & £ STOPPER 1 1 1 ZSB09007 i3 %% ————— SCREW 9/64-40x7.5 ———- 11 1
7162312200 #&g ———- TENSION RELEASING PIN -—————————- 1 1 1 ZSB09016 13 %% ————— SCREW 9/64-40x6 ——————- 11 1
7162312300 EF v TENSION SPRING 2 2 2  ZSB09070 bR 5% ————— SCREW 9/64-40x6 ———-——- 11 1
7162312400 #&g ———- TENSION RELEASING PIN -————————— 1 1 1 ZSB11029 13 %% ————— SCREW 11/64-40x7 —————- 2 2 2
7162312508 ¥ :g ——— TENSION RELEASING PIN ——————---—- I 1 1 ZSG09004 bt 5% ————— HINGE SCREW -————---—— 2 2 2
7162313200 % B ———————- SPACER - 11 1 ZSL11007 Py ———— NUT 11/64-40 ————-————- 2 2 2
7162314000 /& 4 4 &<4% 5i4% SHRED TENSION STUD 1 1 1 ZSN11001 Pty - NUT 11/64-40 ————-——— 2 2 2
7162314100 /& 4 3 #4355+ SHRED TENSION STUD 1 1 1 ZSRI6007 Pty - TENSION THUMB NUT 1/4-40 2 2 2
7162314204  ERE 2 ———— TENSION CONTROLLER DISK SET —————- 11 1
7162314304  ERE & ———— TENSION CONTROLLER DISK SET -----—- 11 1
7162314400 % A @ ———-— THREAD TAKE-UP SPRING GUIDE ————- 1 1 1
7162314500 HTF — SHRED TENSION POST 11 1
7162314600 % 3§ -————— COLLAR 11 1
7162314700 &5k - STUD ——- 11 1
7172310508  sisu /& 4 A & = THREAD TENSION REGULATOR ASM. ———-- 0 0 1
7172311600 & ———— THREAD GUIDE 11 0
7175311600 & —————— THREAD GUIDE 0 0 1
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N.CS—8165S $Eﬁﬁ%ﬁi—ﬂ OIL LUBRICATION MECHANISM COMPONENTS(1)

CS—8165
CS—817/5 ZSB11017

7162120201
7162111600—@ N

~
' ~
XP300110

7162111500 ,/
ZSB11029—&__- ¢:l >

XP300110
XP300140

6220354000

XA300240

8162353100 d ‘
7550901 1—E N~ g 716951467

B i R
A,
XP 300045

e

28

7162351600

EJ4175-0A

W

S

R0
7162357005

— XP300230

XP300290
XP300400




N~ CS-81650S/8165/8175

B )

OIL LUBRICATION MECHANISM COMPONENTS(1)

R EHE OFER LA Name of Part 2 o w FEERA FEf Name of Part L 1 oo
Part No s o o Part No % o @
6220354000 i ¥ d=Ep ———— OIL PIPE JOINT 3 3 3 WA059005 B WASHER ———————— 11 1
7162111500 @ & ——— OIL BOX 1 1T 1 XA300240 R OIL WICK - 11 1
7162111600 % -————————- COVER —- 11 1 XB344002 N OIL FELT - 11 1
7162120201 =@ R ———- THREE WAY JOINT 1 1T 1 XP300045 e OIL TUBE ———————-——— 11 1
7162120302 EF v SPRING - 1 1T 1 XP300110 L OIL TUBE —-—————--——- 11 1
7162351600  F #t4p ——————- PLATE — 1 1 1 XP300140 T OIL TUBE ————-——————- 11 1
7162352200 & ¥ B ——— HOLDER - 1 1T 1 XP300230 T OIL TUBE ———————--——- 11 1
7162354000 W ———— ADAPTOR 1 1 1 XP300290 - OIL TUBE ———————————- 11 1
7162354200 o+ w R ————- CHECK VALE 1 1T 1 XP300400 e OIL TUBE -——————--——- 11 1
7162354300 ®H=Z P ——-——- HOLDER - 1 1 1 XP300480 g & ——- OIL TUBE ——-————— 11 1
7162357005 @ &RE OIL WICK ASM. 1 1 1 XP500110 g & ——- OIL TUBE ———-————— 11 1
7165351907  EF v SPRING - 1 1 1 ZMB04022 bR 5% —————— SCREW M4-0. 7x15 ————- 2 2 2
8162353100 i ¥ ¥ <3 --— SUPPORT 1 1 1 ZML04006 Lty - NUT - 2 2 2
EJ1367-0B MR OIL RESERVOIR ASM. 11 1 ZSB09011 bR 5% —————— SCREW 9/64-40x6.5 ———— 2 2 2
EJ4175-0A WY SPRING - 11 1 ZSB11017 13 %% —————— SCREW 11/64-40x12 ————- 11 1
EP4169-3A 2 PIN ———- 1 1 1 ZSB11029 bR 5% —————— SCREW 11/64-40x7 —————- 2 2 2
0BM00040 WK - BALL —-—- 11 1

29



30

0.CS—8165S 5&%@%&%29 OIL LUBRICATION MECHANISM COMPONENTS(2)

CS—8165
CS—8175

ZSB11028 A\
7162355000
EJ1374—-0A
7162355004
EJ1364—0A

ZSB09012
FJ4170=0A
XP300230
ZSB11029 gﬁi%ﬁﬁi
7162352300
XP300270

EJ4171-0A
716235270

7162352700
/s
XP300100

) o
RO ,,. S % \
7162352400 oseomo TR ‘: L<(/£t>(//
ZSB11029 8 S &y ‘
<l Cind) 7162352700 7N WAO59005
i By I 75811029
XP300480 — =F S |/ W 7162354900
S [ Yo XP300045
20 | a0 EJ1365-0A
XA300430
EJ6076—0A XB111006
XA300150 7SB09003  ZSB09038



0~ CS-8165S/8165/8175

B ()

OIL LUBRICATION MECHANISM COMPONENTS(2)

FE 5L BB LA Name of Part 2 . . % 3L
Part No = = =) Remarks
7162352300 WP BRE HOLDER - — 1 1 1
7162352400 P o HOLDER - 2 2 2
7162352700 o "g‘: BR¥F - HOLDER - 4 4 4
7162354900 APE¥F —— HOLDING PLATE 1 1 1
7162355000 o "g‘: HEHFE - MOUNTING PLATE 1 1 1
7162355004 MEHIFE MOUNTING PLATE ASM. 1 1 1
EJ1363-0A -] ] OIL PIPE JOINT 1 1 1
EJ1364-0A o E R HOLDER - 1 1 1
EJ1365-0A PR FILTER - 1 1 1
EJ1374-0A LA IE WIRE CLAMP 2 2 2
EJ4170-0A el %#%—'f OIL PIPE JOINT 1 1 1
EJ4171-0A woE R HOLDER - 1 1 1
EJ6076-0A £ b 45 OIL RESERVOIR 2 2 2
WA059005 B WASHER - 1 1 1
XA300150 AR OIL WICK 1 1 1
XA300430 AR OIL WICK 1 1 1
XB111006 el Tﬁ FELT —— 2 2 2
XP300045 W op R OIL TUBE 1 1 1
XP300100 o op R OIL TUBE 1 1 1
XP300230 o oE R OIL TUBE 1 1 1
XP300270 W AR OIL TUBE 1 1 1
XP300310 Mg AR OIL TUBE 1 1 1
XP300360 Mg AR OIL TUBE 1 1 1
XP300480 el I OIL TUBE 1 1 1
ZSB09003 A SCREW 9/64-40x9 1 1 1
ZSB09012 LA SCREW 9/64-40x4. 5 1 1 1
ZSB09018 1 5% SCREW 9/64-40x6. 5 6 6 6
ZSB09038 L SCREW 9/64-40x5 1 1 1
ZSB11028 L SCREW 11/64-40x10 2 2 2
ZSB11029 LA SCREW 11/64-40x7 9 9 9
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P.CS—8165S i —)  ACCESSORIES(1)
CS—8165
CS—8175

A7025—-0A

é///ﬁéa__A7O1O‘OA TLAO25
A7010—1A /ﬁl\\

N %
A7010—2A
A7011—0A

A7001-0A INDPx5—11 Hiiﬁ

INDPX5—14

INDPX5—18
i
RRRRY

F7022—0A

@@%@ T
&

A7012—1A

F7021—-0B A7006—0A(8165/8165S)
EJ7026—0A C7006—0A(8175)

S
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P~ CS-8165S/8165/8175  *fi* (—)  ACCESSORIES(1)

YN R P LA Name of Part 2 1. . % ir
Part No = @ o Remarks
AT001-0A 1IER ACCESSORY BOX ——————————————~ 1 1 1
A7006-0A H#iF BOBBIN - 4 4 0
A7010-0A B 3kAe+ (]) SCREW DRIVER (S) - | 1 1
A7010-0Z Biide+ () —— SCREW DRIVER 1 1 1
A7010-1A B AeF (¢ ) SCREW DRIVER (M) - 1 | 1
A7010-2A Pikde S (%) SCREW DRIVER (L) - 1 1 1
A7011-0A g - NAIL ——- 4 4 4
A7012-1A () OILER -- 1 1 1
A7T012-2A BE(x) OIL CAN 1 1 1
A7025-0A Peh - HEAD REST WOOD 1 1 1
A7040-0C BARTE BOBBIN WINDER 1 1 1
C7006-0A H’iF - BOBBIN - 0 0 4
EJ7026-0A 17 = H % VIBRATION PREVENTING RUBBER 2 2 2
EJT7026-1A 17 = H % VIBRATION PREVENTING RUBBER 2 2 2
F7021-0B f$ dode - HEAD HINGE 2 2 2
F7022-0A fod= B - RUBBER HINGE 2 2 2
INDPx5-11 Eas NEEDLE 0 4 0
INDPx5-14 &t NEEDLE - 4 0 0
INDPx5-18 &t NEEDLE - 0 0 4
J7050-1A-A ME - THREAD STAND 1 1 1
TLAO25 kS HEXAGONAL WRENCH KEY 1 1 1
WA059003 T RE - WASHER - 2 2 2
ZNT05001 AR SR - WOOD SCREW 2 2 2
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P.CS—8165S i =) ACCESSORIES(2)
CS—8165
CS—8175
FJ7032—0A
ZSB20014

EJ7043—0A

EJ7042—-0A

EJ7015-0A
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WA059002 £SB11050

EJ4109—-0A
O—EJ4108-0A

<z

WA059003
ZMT05003

\ ZML04001
71623535800

7162335100

EJ7031-0A
EJ7033—0A

.. £SL15002
~N

EJ7035—0A .~
/ )

ZSD15007 ~

gmoqﬁs—ok

T A7037-1A
A7037—0A

Femmm




P~ CS-8165S/8165/8175  *fi* (= )  ACCESSORIES(2)

FERE O ORE L Name of Part 2 1w w F = 5,75 % & -4 Name of Part 2 o o
Part No = ® = Part No % = o
7162335100 A F F A —— BELT COVER A 1 1 1 RE000090 fok - RING — I 1 1
7162335200 A+ FB —— BELT COVER B 1 1 1 WA059002 L # B ———— WASHER — 2 2 2
7162335800 A # F C —— BELT COVER C I 1 1 WA059003 L # B ——— WASHER 2 2 2
7162335900 A+ FD —— BELT COVER D 1 1 1 ZMB04032 ¥} 5% ————— SCREW M4-0.7 ——————— 1 1 1
AT034-0A BEE KNEE LIFTER CRANK 1 1 1 7ZML04001 B ————— NUT M4-0.7 ——————————- I 1 1
AT036-0A FEAE RETAINER 1 1 1 ZMT05003 AT 5k ——— WOOD SCREW --—————-—-—— 2 2 2
AT7037-0A I KNEE GUARD 1 1 1 ZSA15038 B} 5% —————— SCREW 15/64-28x28 ————- 2 2 2
AT037-1A %r5 &4 L 28 —— KNEE PLATE 1 1 1 ZSB11050 ¥R 5k —————— SCREW 11/64-40x10.5 — 2 2 2
EJ4108-0A AR MAGNET - 1 1 1 ZSB15018 bR 5% —————— SCREW 15/64-28x12 ————- 2 2 2
EJ4109-0A BHE SPACER - 1 1 1 ZSB20014 ¥R 5k —————— SCREW — I 1 1
EJ7015-0A T OIL PAN 1 1 1 ZSD15007 B} 5% —————— SCREW 15/64-28x14 ————- 1 1 1
EJ7030-0A Brg o KNEE LIFTER ASM. 1 1 1 ZSD20007 B} 5% —————— SCREW 15/64-18x16 ————- 3 3 3
EJ7031-0A WY SPRING - 1 1 1 ZSL15002 PRy - NUT15/64-28 —————————— 2 2 2
EJ7032-0A #rie 745 8 ——— KNEE PRESS LIFTER ROD ASM. ——---——-- 1 1 1

EJ7033-0A grfe B 4k ———— KNEE LIFTER SHAFT 1 1 1

EJ7035-0A grfe o g ————— KEN LEVER ROD 1 1 1

EJ7038-0A gEE ROTATING LEVER 1 1 1

EJ7042-0A ot FELT —— 1 1 1

EJ7043-0A i - FELT -—- 11 1

35



Q.CS—8165S sHulEsrsFc GAUGE PARTS LIST

CS—8165
CS—81/5
$ s %5 & " W 5 & 5= A 2 A W2
GAUGE SIZE | THROAT PLATE | FEED DOG NEEDLE CLA% NEEDLE CLAh(AFE) SLIDE PLATE(L)| SUDE PLATE(R)
y bl Q
S s
® & 4| &
1/8(3.2mm) | 7162GA0032 | 7162080032 C1231—040A | YI075—044A | Y1076—044A
5/32(4mm) | 7162GA0040 | 7162GB0040 C1231-050A | Y1075-054A | Y1076=054A | « oe o,
cs_s1a5s | 3/16(48mm) | 71626A0048 | 7162680048 | [CT231-060A | Y1075-064A | Y1076-064A S
1/4(6.4mm) | 7162GA0064 | 7162080064 | °*° [C1231—080A | Y1075-084A | Y1076—084A
5/16(8mm) | 7162GA0080 | 7162680080 C1231=100A | Y1075-104A | YI076=104A | .
3/8(9.5mm) | 7162GA0095 | 7162080095 C1231—120A | YI075—124A | Y1076—124A
Al 1.6mm 7162GA0020 | C6051—020A C1231—020A | Y1075—016A | Y1076—016A
A 2.0mm 7162GA0020 | C6051—0208 C1231—020B | Y1075—020E | Y1076—020EF
A2 4mm 7162GA0024 | 7162081024 C1231—030A | YI075—024A | Y1076—024A
A2 8mm 7162GA0028 | 7162081028 71626C0028 | Y1075-028C | Y1076—028C
1/8(3.2mm) | 7162GA0032 | 7162081032 C1231—040A | Y1075—044A | Y1076—044A | '+083-0A
5/32(4mm) | 7162GA0040 | 7162681040 C1231—050A | YI075—054A | Y1076—054A
3/16(4.8mm) | 7162GA0048 | 7162GB1048 C1231—060A | Y1075—064A | Y1076—064A
CS—8165 |1/4(6.4mm) | 7162GA0064 | 7162081064 | #1.9 | C1231—080A | Y1075—084A | Y1076—084A 7162GF0024
A[9/32(714mm)|_7162GA0071 | 7162681071 C1231—090A | YI075-094A | Y1076—094A
5/16(8mm) | 7162GA0080 | 7162GB1080 C1231—100A | YI075—104A | Y1076—104A | 7162GE0080
3/8(9.5mm) | 7162GA0095 | 7162681095 C1231—120A | YI075—124A | Y1076—124A
1/2(12.7mm) | 7162GA0127 | 7162680127 C1231-160A | 10751644 | Y1076-164A | __ "~
5/8(16mm) | 7162GA0160 | 7162GB0160 C1231—180A | YI075—184A | Y1076—184A
A [3/2(191mm) | 7162GA0191 | 7162680191 71626C0191 | Y1075—200A | Y1076—200A | 7162GE0191
A [1(25.4mm) | 7162GA0254 | 7162680254 C1231—230A | YI075—204A | Y1076—204A | 7162GE0254
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Q.CS—8165S sHMuBEERstc GCAUGE PARTS LIST
CS—8165
CS—81/5
¢t ¢t IR X BB i | ¢t B & B ﬁ*Eg ﬁ%ﬁyﬁg
GAUGE SIZE THROAT PLATE FEED DOG NEEDLE CLAI\?B NEEDLE CLA'%AIE) SLIDE PLATI (L) SLIDE PLAT (R)
b | b |
S Qs
® q | &
1/8(3.2mm) 7172GA0032 | C6051—-042A C1231—-041A | Y1I075—-044A | Y1076—044A
5/32(4mm) 7172GA0040 | CB051—052A C1231—=051A | Y1075—=054A | YI076—054A
3/16(4.8mm) 7172GA0048 | C6051—062A C1231—061A | Y1075—064A | Y107/6—064A 74083-0A
1/4(6.4mm) 7172GA0064 | CB051—082A C1231—081A | Y1075—084A | Y1076—084A
5/16(8mm) 7172GA0080 | CB051—102A C1231—101A | Y1075—-104A Y1076—104A
CS—8175 3/8(9.5mm) 7172GA0095 | C6051—122A 2:323 C1231=121A | YI075—124A Y1076—124A 7162GE0080 7162GF0024
1/2(12.7mm) 7172GA0127 CB051—162A ’ C1231—=161A | Y1075—164A Y1076—164A 7162GE0127
5/8(16mm) 7172GA0160 CB051—-182A C1231—181A | Y1075—-184A Y1076—184A
A 3/4(19.1mm) 7172GA0191 7172GB0O191 C1231—=201A | Y1075—200A | Y1076—200A | 7162CGE0191
A 7/8(22.2mm) 7172GA0222 | 7172GB0222 C1231—221A | Y1I075—220A | Y1076—220A 7162GE0254
A 1(25‘4mm) 7172GA0254 | 7172GB0254 C1231—=231A | Y1075—=204A | Y1076—204A

36—1




R. CS-8165S/8165/8175 % ©* 548 &2 F #c¥t e NUMERICAL PARTS-LIST

TR TR TR Tl TR T
PARTS  NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE
51503543T0 6 7162160800 20 7162187000 22 7162314204 26 7165110701Q 8
6120150800 16 7162160900 24 7162187900 22 7162314304 26 7165111000 2
6120354200 6 7162160904 24 7162188000 22 7162314400 26 7165119700 2
6120359400 6 7162161100 18 7162190101 8 7162314500 26 7165120101 6
6120359500 6 7162161800 18 7162190104 8 7162314600 26 7165120300 6
6220118100 4 7162162100 18 7162190150 8 7162314700 26 7165120801 6
6220354000 6, 8 7162163800 20 7162190154 8 7162335100 32 7165121000 8
7162101301 4 7162164700 24 7162190800Q 8 7162335200 32 7165140100 10
7162111100 4 7162164705 24 7162190804 8 7162335800 32 7165140105 10
7162111101 4 7162165100 18 7162190900 8 7162335900 32 7165140300 10
7162111200 4 7162165200 18 7162270111 16 7162340101 16 7165140305 10
7162111201 4 7162167000 18 7162271100 12 7162340200 16 7165140500 12
7162111300 2 7162167100 24 7162310100 26 7162340400 16 7165140600-B 12
7162112600 2 7162167200 18 7162310300 26 7162343000 16 7165140700 10
7162119600 2 7162167300 18 71623104S0 26 7162344008 16 7165150700 16
7162119705 2 7162168400 18 7162310504 26 7162344100 16 7165164005 18
7162119800 2 7162168700 18 7162310508 26 7162352300 28 7165164100 18
7162120301 6 7162170000 20 7162310558 26 7162352400 28 7165192100Q 8
7162120306 6 7162170900 24 7162310700 26 7162352700 28 7165270200 12
7162122000 24 7162180100 24 7162310800 26 7162352800 8 7165270300 12
7162122100 24 7162180300 24 7162310900 26 7162353600 16 7165271000 12
7162122300 6 7162180400 24 7162311000 26 7162354100 22 7165271501 12
7162130800 6 7162180500 24 7162311800 2 7162354500 4 7165351901 4
7162130900 6 7162180504 24 7162312000 2 7162354800 2 7165351902 4
7162130902 6 7162180600 24 7162312200 26 7162354900 28 7165351903 4
7162131000 6 7162180700 22 7162312300 26 7162355000 28 7165500100 14
7162150201 16 7162180900 24 7162312400 26 7162355004 28 7165500200 14
7162150400 16 7162181000 24 7162312508 26 7162357900 24 7172122000 24
7162150450 16 7162185900 22 7162313200 26 7162358000 6 7172122005 24
7162150500 16 7162186000 22 7162314000 26 7162359300 6 7172161100 18
7162154800 16 7162186800 22 7162314100 26 7162360000 22 7172164005 18
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R.CS-8165S/8165/8175 % ©* 5.8 &2 F #c¥t e NUMERICAL PARTS-LIST

7R TR TR Tl E L T
PARTS  NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE
7172164100 18 A7010-0A 30 D1082-0A 8 E1158-0A 18 EJ4171-0A 12, 28
7172185900 22 A7010-0Z 30 D1083-0B 12 E1170-0A 18 EJ4175-0A 4
7172186000 22 AT010-1A 30 D1084-0A 12 E1171-2A 18 EJ4237-0A 24
7172188000 22 AT010-2A 30 D1085-0A 12 E1172-2B 18 EJ4238-0A 24
7172190800Q 8 AT011-0A 30 D1086-0A 10 E1173-2A 18 EJ4240-0A 24
7172310508 26 AT012-1A 30 D1092-0A 12 E1174-2A 18 EJ4365-2A 4
7172311600 26 AT012-2A 30 D1175-0A 14 E4041-0A 20 EJ4434-2A 16
7175190101 8 AT7025-0A 30 D1175-1A 14 E4044-0A 20 EJ6013-0A 22
7175190104 8 AT7034-0A 32 D1175-2A 14 E4047-0A 18 EJ6015-0A 22
7175311600 26 A7036-0A 32 D1313-1A 14 EJ1017-0A 2 EJ6016-0A 22
8165111200 2 AT037-0A 32 D1313-2A 14 EJ1021-1A 26 EJ6018-0A 22
8165114800 2 AT037-1A 32 D1314-0A 14 EJ1103-0A 6 EJ6049-0A 2
8165141200 2 A7040-0C 30 D1316-0A 14 EJ1160-0A 18 EJ6076-0A 28
8165185100 22 B1321-0A 6 D1375-0A 12 EJ1163-0A 18 EJ6076-2A 24
8165185300 22 BB6004ZZNR 24 D1375-1B 12 EJ1320-0A 6 EJ6077-0A 22
8165T-001 2 BB6202ZZ-A 6 D1660-0B 10 EJ1322-0B 6 EJT015-0A 32
8165T-003 2 BB6202ZZNR-A 6 D1661-0A 10 EJ1363-0A 28 EJT7026-0A 30
8175185100 22 BB6204ZZNR 6 D1662-1A 10 EJ1364-0A 28 EJT7026-1A 30
8175185300 22 BN323713 24 D1663-0A 10 EJ1365-0A 28 EJ7030-0A 32
8175T-001 2 BNS243224 22 D1664-0A 10 EJ1374-0A 28 EJT7031-0A 32
A1013-0A 4 C1041-0A 2 D1665-0A 10 EJ4040-0A 20 EJT7032-0A 32
A1013-1A 2,4 C1051-0A 4 D1666-0A 10 EJ4041-0A 20 EJT7033-0A 32
A1019-0A 2 C1081-0A 12 D1667-0A 10 EJ4045-0A 20 EJT7035-0A 32
A1021-0A 26 C1174-0A 18 D1668-0B 10 EJ4050-1A 20 EJ7038-0A 32
A1025-0A 26 C1337-0A 12,20 |[P1669-0B 10 EJ4051-0A 20 EJT7042-0A 32
A1034-0A 26 C1341-0A 12 D1670-0A 10 EJ4082-0A 2 EJ7043-0A 32
A1036-0A 26 C6018-0A 22 D1680-0A 14 EJ4086-2A 2 EP1179-0A 16
A1042-0A 26 C6071-0A 22 D1683-0A 14 EJ4108-0A 32 EP1182-0B 16
A1077-0A 4 C6073-0A 22 D1684-0A 14 EJ4109-0A 32 EP4289-0A 8
A7001-0A 30 C7006-0A 22,30 |{P1688-0A 14 EJ4115-0A 18 F7021-0B 30
A7006-0A 22,30 |ID1074-0D 10 E1025-2A 26 EJ4170-0A 28 F7022-0A 30
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TR TR TR Tl TR T
PARTS  NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE
INDPx5-11 10,30 ]|WG000010 18 Y1313-4A 14 ZSA13002 2 ZSB09025 12,14
INDPx5-14 10,30  [|WHO50011 2 Y1313-7A 14 ZSA15006 6 ZSB09038 28
INDPx5-18 10,30  ||WH209007 22 Y1315-4A 14 ZSA15016 12 ZSB09039 2
J1077-0A 4,18  ||WH209008 22 Y1317-4A 14 ZSA15020 12, 16, 20 {|1ZSB09043 14
J7050-1A-A 30 WH210004 22 Y1319-4A 14 ZSA15021 6, 16, 22 ||Z2SB09070 26
0BS00160 14 XA300010 22 Y1319-5A 14 ZSA15038 32 ZSB11012 14
OP00100A 18 XA300026 8 Y1319-6A 14 ZSA15044 6 ZSB11015 18
0PP00350 6,26 |[XA300030 10,24 [|Y1321-4B 14 ZSA16006 24 ZSB11016 8
OPP00600 6 XA300042 8 Y1685-4A 14 ZSA16010 6,20, 22 ||ZSB11017 2
OPP00680 18 XA300065 8 Y1687-4A 14 ZSA16020 24 ZSB11022 24
OPP0095150 16 XA300150 28 Y3505-4A 14 ZSA16025 6,24 ||ZSB11028 18, 28
OPP01201 16 XA300430 28 Y7150-0A 2 ZSA20005 10 ZSB11029 2,4,18,20
RA200130 22 XB106002 12 YA015057 10 ZSA20006 10 26, 28
RB200200 24 XB111006 20,28 [|YA015067 10 2SB06002 10 ZSB11050 32
RE000090 32 XB116003 6 YA020177 10 ZSB06006 2 ZSB11057 2
SEN1150300 2 XB304001 24 YB040025 12 ZSB06008 10 ZSB11151 2
TLA025 30 XB308006 2 YD030018 14 ZSB08010 6,24 ||ZSB12005 22
WA049002 22 XB312002 20 ZMB03025 10 ZSB08013 20 ZSB12011 18
WA059002 32 XB315001 12 ZMB04032 32 2SB08022 12 ZSB12014 14
WA059003 30,32 ||XB318002 16 ZMB05004C 2 ZSB08031 20 ZSB12015 20
WA059005 18,28 ||XP300045 28 ZMB06002 4 2SB08034 10 ZSB12016 14
WA060009 22 XP300070 12 ZMH05002 18 ZSB08044 10 ZSB12017 18
WA069003 20 XP300100 28 ZMJ05001 18 ZSB08090 12 ZSB12038 14
WA100021 22 XP300230 28 ZML04001 32 ZSB09003 28 ZSB15004 6
WA100022 2 XP300270 28 ZNT05001 30 ZSB09007 22,26 ||2SB15006 6,18
WA129001 24 XP300310 28 ZNT05003 32 ZSB09009 2 ZSB15016 18, 20
WARNO0O108-A 2 XP300360 28 ZSA08002 10 ZSB09012 28 ZSB15017 22
WARN000109 14 XP300480 28 ZSA08003 26 ZSB09016 26 ZSB15018 32
WARNO00310 2 Y1090-4B 12 ZSA09005 14 ZSB09017 2 ZSB15025 6, 8
WB031001 12 Y1093-5A 12 ZSA11007 6 ZSB09018 12,28 ||ZSB15037 18
WG000005 22 Y1180-0A 16 ZSA11016 24 ZSB09023 2,16  [|ZSB15038 6, 16
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7R AL TR Tl TH |7 PR T
PARTS  NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE  |PARTS NO. PAGE
ZSB16004 12,20 ]|ZSL12003 22
ZSB16005 22 ZSL15001 4
ZSB16011 22 ZSL15002 32
ZSB18002 6 ZSL16010 20, 24
ZSB18009 6 ZSL20002 12, 20
2SB20014 32 ZSN11001 26
25C05003 12 ZSN32001 16
25C09005 24 ZSR16007 26
25C09008 2

25C09009 2

25C09021 2

ZSC11002 2

ZSD15002 20

ZSD15007 32

ZSD20007 32

ZSF32005 16

25G09004 26

25G11048 14

ZSG11049 14

25G12059 16

25G15062 16

25G16029 24

ZSH15009 24

ZSH16005 12

25108002 20

25109002 4

2SK12007 22

ZSK12015 14

ZSK12016 14

ZSL08002 20

ZSL11007 26
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